SUPPLEMENTS

Supplement A. Sample syndrome-based guideline for physicians
[image: A screenshot of a computer screen

Description automatically generated]




















Supplement B. Sample syndrome-based order set for physicians
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Supplement C. Sample syndrome-based order set for pharmacists
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B\ ‘ Empiric Antimicrobial Selection for Common Infectious Syndromes
///T SAT N !\FI\‘ITTAF\I ONY Addendum C: Intra-abdominal infections

Intra-abdominal infections

Diagnostics
Primary (SBP) S g+ Hepatobiliary infections

(Includes cholecystitis and chi

Workup
Ceftriaxone
OR Mild-moderate k
Cefotaxime Ceftriaxone PLUS Metronidazole

Severe (requiring ICU care)

Piperacillin-tazobactam
OR Meropenem

Secondary Peritonitis or
Complicated intra-abdominal infection

. ) .
Prompt surgical assessment is advised. Consider below agents for ruptured Meropenem s restricted

viscera, intra-abdominal abscess, appendicitis/ruptured appendicitis and other to D fmd si.rould O{Hy be
complicated intra-abdominal infections. used in patients W'tf'
known MDROs or high

Community acquired Healthcare associated MDRO risk scores

“pi .
Mild-moderate * Monotherapy * Piperacillin 'tazobactam

- . has anaerobic coverage
Ceftriaxone PLUS Metronidazole Meropenem .

.. L and thus there is no role for

Severe (requiring ICU care) Combination therapy combining this agent with
Metronidazole PLUS Cefepime Metronidazole PLUS Cefepime . 9 9 .
OR OR metronidazole for intra-
Piperacillin-tazobactam Piperacillin-tazobactam abdominal infections
Pencillin allergy %

Vancomycin PLUS Aztreonam PLUS Metronidazole

Recommended total duration: 5 days if source control is acheived

* = Infectious Diseases consultation is advised
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INTRA-ABDOMINAL INFECTIONS

= YIFANTIBIOTIC THERAPIES
(CHOOSE ONE BELOW)
8 OCategory 1: PRIMARY PERITONITIS (SBP)
8 ¥@cHoose one oerion
@ CEFTRIAXONE IN) 1 GM IVPB Q24H
B ) CEFOTAXIME IN) 2 GM 1vPB Q8H
8 O rCategory 2: SECONDARY PERITONITIS/COMPLICATED INFECTIONS
8 ¥I@cHoose A source
8 O @communy acquired
((Choose One Severity))
8 © @wo-mooerate
0 CEFTRIAXONE IN) 2 GM 1VP8 Q24
9 METRONIDAZOLE IV SO0MG/NS 100ML 1VPB QB
o O @seveme
8 O cererime + raGn
B CEFEPIME IN) 2 GM 1VPB Qi2H
@ METRONIDAZOLE IV S00MG/NS 100ML IVPB Q8H.
8 O @zosm
@ PIPERACILLIN-TAZOBACTAM IN) 3.375 GM IVPB QBH
8 OB HeALTHCARE ASSOCIATED
((Choose One Option))
B O @cererive + raGn
B CEFEPIME IN) 2 GM IVPB Q12H
0 METRONIDAZOLE IV S00MG/NS 100ML 1VPB Q8
8 O @zosm
0 PIPERACILLIN-TAZOBACTAM IN) 3.375 GM IVPB QB
8 Erersen
@ MEROPENEM INJ 1 GM IVPB Q8H
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o O kCategory 3: HEPATOBILIARY INFECTIONS
8 VI croose one severTy
@ O @wmio-mooerate
B CEFTRIAXONE IN) 2 GM IVPB Q24H
B METRONIDAZOLE IV 500MG/NS 100ML IVPB QBH

8 O @Fsevere
({(Choose One Option)}
8 Bzosw

[ PIPERACILLIN-TAZOBACTAM IN] 3.375 GM IVPB QBH
o Bwerrem
B B MEROPENEM INJ 1 GM IVPB QBH
B O roption: PENICILLIN ALLERGY
B ¥ VANCOMYCIN INJ 15 MG/KG IVPB Q12H
B ¥/AZTREONAM IN) 2 GM IVPB QBH
@ V/METRONIDAZOLE IV 500MG/NS 100ML IVPB QBH
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al Treatmen

Syndrome

Intra-abdominal
Infection

(1AB)

Includes
peritonitis,
cholangitis, liver
abscess,
abdominal
abscess,
diverticular
abscess,
diverticulitis.

Does not include
diarrhea.

Leukocytosis, fever,
hemodynamic instability.

If bacteremia is present
and patient is critically
ill, broad agents are
acceptable.

Mild/Mode!

Ceftriaxone PLUS Metronidazole

Severe illness

Piperacillin-tazobactam OR meropenem

IF Cefepime always ADD metronidazole

IF Aztreonam always ADD metronidazole AND vancomycin

Other comments

Ciprofloxacin or Levofloxacin plus metronidazole is not recommended
for initial management. It is acceptable for discharge (once patient is
improved) if needed.

If quinolone/metronidazole was started, assess severity. If leukocytosis
or fever are present, change to ceftriaxone. If iliness is mild, transition
to oral therapy in anticipation for discharge.

Diarrhea is not considered an IAB. Antibiotics are not indicated for
diarrhea.

- Always place on ceftriaxone PLUS
metronidazole unless severely ill. If so,
consider de-escalate to ceftriaxone within 48-
72h.

- Duration depends on source control. If an
abscess is present, will need to continue until
resolution of abscess.

- Continue IV therapy if bacteremia is present.





